ssamonias. FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM
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Ref Level 30.00 cBm  Offset 1160 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.60 o6 & RBW 30 khz
o At 30d8 SWT  11ms @ VBW 100kHz Mode Sweep o att 30dE BWT  11ms @ VBW 100 kHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 17.19 dBm Mi[1] 15.65 dBm
. i 707.49440 MHZ] - 707.37690 MHZ]
~o9cchR - 1.093706294 MHz ¥ occ Bw 1.093706294 MHz
s AN o T3 L P A e A
wd 10d
o - 0 de:
10 df v A -10 df
/ 1
-20 f b
Y dn ey !
L W ot RS AR e Mo A LENATATY (AL
40 dBmv
-50 -50
60 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 707.4944 MHz 17.19 dém [ 1 707.3768 MHz 15.65 dem
T 1 706.95175 MHz 11.13 dam oce Bw 1.093706294 MHz T 1 705.95455 MHz 9.63 dBim oce Bw 1.093706294 MHz
T2 1 708.04545 MHz 10.79 dBm T2 1 70B.04825 MHz 10.14 dBm

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM
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Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 100 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
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Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 708.518 MHz 19.98 dom [ 1 7DB.489 Mz 17.79 dem
T 1 706.13935 MHz 11.71 d8m oce Bw 2727272727 MHz T 1 705.13936 MHz 11,54 dam oce Bw 2.733266733 MHZ
T2 1 708.86663 MHz 11.64 dBm T2 1 70B.87263 MHz 11.46 dBm
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Ref Level 00 dBm  Offset 11.60 d& RBW 100 kHz Ref Level 00 dBm  Offset 11.60 dB & RBW 100 kHz
o At I0de ST 1ms @ VBW 300 k2 Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 708.178 MHz 16.07 dém [ 709.64B Mz 15.99 dam
T 1 705.26224 MHz 12.96 dam oce Bw 4,485514486 MHZ T 1 705.26224 MHz 10,07 dam oce Bw 4,505494505 MHZ
T2 1 709.74775 MHz 10.80 dBm T2 1 700.76773 MHz 11.43 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D1840-01B

LTE Band 12

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum - -
Ref Level 30.00 GBm  Offset 1160 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.60 OB & RBW 300 khz
o att I0dE SWT 1ms @ VBW 1MHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
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Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 710.137 MHz 19.21 dbm ML 1 711.136 WAz 18.45 dem
TL 1 703.0045 MHz 13.60 dBm Occ Bw 9.030969031 MHz T 1 703.0245 MHz 11,99 dBm Occ Bw £.991008991 MHz
T2 i 712.0355 MHz 13.09 dém T2 i 712.0155 MHz 12.25 dém

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Spectrum - um -
Ref Level 30.00 cBm  Offset 1160 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 100 khz
o At 30d8 SWT  11ms @ VBW 100kHz Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
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Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 707.7294 MHz 15.65 dém [ 1 7DB.6268 MHZ 17.61 dem
T 1 706.95455 MHz 8,68 dom 0cc Bw 1,093706294 MHz T 1 706.15135 MHz 9,24 dBm 0cc Bw 2.721278721 MHz
T2 1 708.04825 MHz 9.21 dbm T2 1 708.07263 MHz .97 dbm

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum - um -
Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
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Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 707.26 MHz 16.02 dém [ 1 709.678 Mz 17.05 dem
T 1 705,25225 MHz 8,72 dBm 0cc Bw 4495504496 MHz T 1 703,004 MHz 10,52 dem 0cc Bw 9.050949051 MHz
T2 1 709.74775 MHz 8.45 dbm T2 1 712.0554 MHz 10.23 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum = Spectrum v
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.60 dB Mode Auto Sweep
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__Range Low Range Up REW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 695.89555 MHz -26.46 dém 714.000 MHz 716.000 MHz 100.000 kHz 715.75125 MHZ 22.14 dBm -7.86 dB
£58.500 MHz £93.000 MHz 30.000 kHz £98,99955 MHz -21.51 dém 716,000 MH= 716,100 MHz 30,000 kHz 716 00195 MHz -16.26 dBm 526 db
£59.000 MHz 701.000 MHz 100.000 kHz £99,23676 MHz 22.28 dBm 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -24.59 dBm -11.59 dB
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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -20.17 dém -7.17 d8 714.000 MHz 716.000 MHz 100.000 kHz 71548152 MHz 14.38 dBm -15.62 dB
598.900 MHz 699,000 MHz 30.000 kHz 698.98866 MHz -23.33 dBm -10.33 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 05600 MHz 21.58 dBm acade
589.000 MHz 701,000 MHz 100,000 kHz 609,34865 MHz 14.26 dBm -15.74 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 19.19 dBm 17 db,
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3D1840-01B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum [%] ] um

Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
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Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -26.21 dém -12.21 de 714.000 MHz 716.000 MHz 100.000 kHz 71576124 MHz 21.17 dim -8.83 dB
698.900 MHz 599,000 MHz 30,000 kHz 698,99945 MHz -21.18 dBm -8.18 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00265 MHz -20.68 dBm -7.68 dB
£99.000 MHz 701.000 MHz 100.000 kHz £92.25475 MHz 21.02 dBm -8.98 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.70 dBm -12.70 db
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
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—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -23.12 dém -10.12 d& 714.000 MHZ Esﬁ%lﬂz 100.000 kHz H_?HE MAz 12.24 dBm -mml
£58.500 MHz £93.000 MHz 30.000 kHz £98,94820 MHz -26.26 dém -13.26 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 04960 MHz 25 56 dBm 1256 de
£99.000 MHz 701,000 MHz 100,000 kHz £99,82218 MHz 13.23 dBm -16.77 dB 716.100 MHz 725000 MHz 100000 kHz 216.11934 MHz 5235 dbm o33 db
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D1840-01B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30,00 dém Offset 11.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHBEK PAES
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -30.53 dém -17.53 d& 714.000 MHz 716.000 MHz 100.000 kHz 715,73526 MHz 20.17 dBm -9.83 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99575 MHz -28.04 dBm -15.04 dB 716.000 MHz 716,100 MHz 30,000 kHz 716,00544 MHz -94.43 dbm -11.43 de
£99.000 MHz 701,000 MHz 100.000 kHz 699,27073 MHz 20.41 dBm -9.59 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.84 dBm -15.84 dB
\
il [ I 1 W
Date: 30.JAN.202 19:05:1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
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—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,85599 MHz -29.19 dém -16.19 d& 714.000 MHz 716.000 MHz 100.000 kHz 71488813 T 12.28 dBm -1?WI
598.900 MHz 699,000 MHz 30.000 kHz 698,99076 MHz -32.23 dBm -19.23 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00005 MHe 3110 dBm 1610 db
599.000 MHz 701.000 MHz 100.000 kHz 699.90210 MHz 12.18 dém -17.61 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -28.30 dBm -15.30 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D1840-01B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum = s um 7
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
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___Range Low Range Up REW Freguency Power Abs ALl Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 698,89555 MHz -22.24 dém -9.24 d& 713.000 MHz 716,000 MHz 100.000 kHz 71527023 MHz 10.28 dBm -19.72 d&
698.900 MHz 599.000 MHz 30.000 kHz 698.99336 MHz -24.11 dBm -11.11 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00005 MHz 23.60 dBm 10,80 dB
£99.000 MHz 702,000 MHz 100.000 kHz 699.67582 MHz 10.50 dém -19.40 dB 716.100 MHz 725,000 MH2 166 D00 kHz 716 11334 MHz 2211 dBm 511dn
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3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 MRz -25.18 dBm -12.19 08 715.000 Mz | 716,000 MMz 100.000 KAz  ERIERT 570 dbm -ZUWI
698.900 MHz 599.000 MHz 30.000 kHz £98.99965 MHz -25.39 dBm -12.39 dB 716,000 MH= 716,100 MH2 30,000 kHz 71600664 MHz 3602 dBm 130208
599.000 MHz 702.000 MHz 100.000 kHz 69954595 MHz 9.69 dBm -20.31 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -25.20 dBm -12.20 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
N m
Spectrum = (|| Spectrum v
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PARS
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___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 69889555 MHz -30.98 d&m -17.98 dé 713.000 MHz 716.000 MHz 100.000 kHz 71539311 MHz 8.61 dém -21.19 dB
£98.900 MHz | 699,000 MHz 30,000 kHz £98,99436 MHz -29.00 dbm -16.00 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00954 MHz -28.49 dBm -15.49 dB
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FCC RADIO TEST REPORT

Report No. : FG3D1840-01B
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£90.000 MHz 598,900 MHz 100.000 kHz 698.88666 MHz -24.83 dBm -11.83 d8 711.000 MHz 716.000 MHz 100.000 kHz 711,62188 MHz 5.14 dBém -21.96 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B
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Spectrum
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620.000 MHz 698,900 MHz 100,000 kHz 698 ,88666 MHz -32.78 dém -20.78 de 711.000 MHz 716.000 MHz 100.000 kHz 711.79171 MHz .30 dBm -23.61 d&
698.500 MHz | 559,000 MHz 30.000 kHz £95.98596 MHz -33.04 dBm -20.04 d& 716,000 MHz 716,100 MHz 30,000 kHz 716,00135 MHz -33.83 dBm -20.93 dB
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FCC RADIO TEST REPORT Report No. : FG3D1840-01B

LTE Band 12/ 10MHz / QPSK
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Report No. : FG3D1840-01B

LTE Band 12 / 10MHz / 64QAM
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Highest Band Edge / Full RB
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620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -40.52 dém -27.52 de 706.000 MHz 716.000 MHz 100.000 kHz 710.24076 MHz 3.37 dBm -26.63 d&
698.500 MHz | 553,000 MHz 30.000 kHz £95,99735 MHz -41.30 dBm -28.30 d& 716,000 MHz 716,100 MHz 30,000 kHz 716,00075 MHz -42.06 dBm -29.06 dB
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Conducted Spurious Emission
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30.000 MHz 690.000 MHz 100.000 kHz 625.87986 MHz -58.07 dBm -45.07 dB 30.000 MHz 690.000 MHz 100.000 kHz 623.48004 MHz -57.82 dBém -44,82 dB
725,000 MHz 1.000 GHz 100.000 kHz 970.83030 MHz -57.38 dBm -44,38 dB 725,000 MHz 1,000 GHz 100.000 kHz 935.03681 MHz -57.45 dBm -44,45 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.62 dBm -31.62 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -44.62 dBm -31.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95476 GHz -42.21 dBm -29.21 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97225 GHz -42,28 dBm -29.28 dB
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725.000 MHz 1.000 GHz 100.000 kHz 047,58453 MHz -57.21 dBém -44.21 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -44.11 dém =-31.11 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93826 GHz -42.38 dbm -29.38 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.73007 GHz -42.46 dBm -29.46 dB
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LTE Band 12 / 3MHz

pectrum 7 ||| Spectrum
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30.000 MHz 690.000 MHz 100.000 kHz 623.98000 MHz -58.13 dBm -45.13 dB 30.000 MHz 690.000 MHz 100.000 kHz 623.33005 MHz -57.89 dBém -44,89 dB
725,000 MHz 1.000 GHz 100.000 kHz 947.23459 MHz =57.45 dBm -44,45 dB 725,000 MHz 1,000 GHz 100.000 kHz B8B5.84576 MHz -57.35 dBm -44,35 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.14 dBm -32.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -44.56 dBm -31.56 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96825 GHz -42.22 dBm -29.22 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -42.05 dBm -29.05 dB
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30.000 MHz 690,000 MHz 100.000 kHz 623.98000 MHz -58.10 dBm -45.10 dB
725.000 MHz 1.000 GHz 100.000 kHz 844,75323 MHz -57.40 dBm -44.40 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -44.33 dém =-31.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98175 GHz -42.37 dbm -29.37 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.72157 GHz -42.22 dBm -29.22 dB
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LTE Band 12 / 5MHz
pectrum 7 ||| Spectrum
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30.000 MHz 690.000 MHz 100.000 kHz 631.57943 MHz -58.23 dBm -45.23 dB 30.000 MHz 690.000 MHz 100.000 kHz 612.63086 MHz -58.10 dBm -45,10 dB
725,000 MHz 1.000 GHz 100.000 kHz 928.58798 MHz -57.32 dBm -44,32 dB 725,000 MHz 1,000 GHz 100.000 kHz 915.14043 MHz -57.20 dBm -44,20 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -44.91 dBm -31.91 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41065 GHz -44.39 dBm -31,39 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -42.29 dBm -29.29 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93126 GHz -42,20 dBm -29.20 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.71857 GHz -42,47 dBm -29.47 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.71357 GHz -42.51 dBm -29.51 dB
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30.000 MHz 690,000 MHz 100.000 kHz 638.67889 MHz -58.11 dBm -45.11 dB
725.000 MHz 1.000 GHz 100.000 kHz 901,59289 MHz -57.19 dBém -44.10 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.23 dém -32.23 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92726 GHz -42.31 dbm -29.31 dB
7.000 GHz 9.000 GHz 1.000 MHz B8.91627 GHz -42.42 dBm -29.42 dB
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FAX . 886-3-328-4978

LTE Band 12 / 10MHz
pectrum 7 ||| Spectrum
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30.000 MHz 690.000 MHz 100.000 kHz 634.320922 MHz -57.73 dBm -44.73 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.87501 MHz -57.29 dBm -44,29 dB
725,000 MHz 1.000 GHz 100.000 kHz 970.68033 MHz =57.40 dBm -44,40 dB 725,000 MHz 1,000 GHz 100.000 kHz 973.07989 MHz -56.92 dBm -43,92 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -44.43 dBm -31.43 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -44.39 dBm -31,39 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96825 GHz -42.19 dBm -29.19 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -42,22 dBm -29.22 dB
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30.000 MHz 690,000 MHz 100.000 kHz 627.67972 MHz -57.87 dBm -44.87 dB
725.000 MHz 1.000 GHz 100.000 kHz 954,48328 MHz -57.25 dBém -44.25 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -44.33 dém =-31.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96425 GHz -42.29 dbm -29.29 dB
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J1 ] ) wa
Date: 30.JAN.2024 19:42:03
TEL : 886-3-327-3456 Page Number 1 A3-20 of 21




ssamonias. FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0000
40 Normal Voltage 0.0178
30 Normal Voltage 0.0055
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0000
0 Normal Voltage 0.0085
-10 Normal Voltage 0.0044 PASS
-20 Normal Voltage 0.0260
-30 Normal Voltage 0.0127
20 Maximum Voltage 0.0112
20 Normal Voltage 0.0000
20 Battery End Point 0.0114
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 13

Peak-to-Average Ratio

Mode

Mod.

QPSK

LTE Band 13/ 10MHz

RB Size

Full RB

16QAM 64QAM

256QAM

Limit: 13dB

Middle CH

4.43

Full RB Full RB

Full RB

5.39 5.86

Result
PASS

LTE Band 13/ 10MHz / QPSK

Middle Channel / Full RB

LTE Band 13/ 10MHz / 16QAM

Spectrum 7 i
el 30.00 GBm  Offset 11.50 & | 30.00 GBm _ Offset 11.50 b
= att 30de AQT 2ms ® RBW 10 MHz 30de AQT 2ms ® RBW 10 MHz
@152 vie @153 view
=i =
0.1 - 0.1 s
5
001 001
1E- : 1E- s
s 3
| |
E-04 - E-04 -
| {
160 - 160
CF 782.0 Miiz Aean Pwr + 20.00 dB CF 782.0 Miiz Mean Pyr + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000 Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% 0.1% | o010 | Mean | Peak Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 2260 dBm 27 76 dbm 4.8% a8 .38 dB 3.83 dB 3.23 dB 2.72 db Trace 1 [ 2181 dBm 27 B5 dbm 6.04 a8 .96 dB 4.55 a8 5.33 a8 5.80 a8
| EERREEE N [ BERRERE N

Middle Channel / Full RB

N/A

Level 30.00 cBm  Offset 11.50 b
= At

30ds _AQT
@155 view

2ms ® RBW 10 MHz

|
CF 782.0 Miiz Aean Pwr + 20.00 dB
Gomplementary Cumulati Samples: 130000
Mean | 10%% | 1% | | o010 |
Trace 1 [ 20.60 dBm 27 60 dBm 6.80 a8 16 d8 4,93 dE ©.38 dB
[ EEEEEEEN ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Ad-1of 12



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

26dB Bandwidth

Mode

LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.90 491 9.78 9.78 - - - -

Mode LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.89 - 9.68 - - - - -

Page Number 1 A4-2 of 12

TEL : 886-3-327-3456
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG3D1840-01B

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m . m L
Ref Level 30.00 GBm  Offset 1150 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 100 kHz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 16.80 dBm Mi[1] 15.99 dBm
2 783.07900 MHz - " 782.68900 MHz
- _ [ 26.00 dB _ynds 26.00 dB
. T DA i i Lttt -1 AR Y 4905000000 MHz - (AR A SIS e +.915000000 MHz
{ Q factar | 159.6 l‘ Q factar \ 159.2
] . T 0 da
114 I it
wod i - -10 di J
A P
I R o i i R L S At o0 fa i) A9
s 720 ey (G AT
-a0d -30 o
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 783.075 MHz ndB down 3,508 MHz ML 1 762,665 MHz 15.93 dem ndB down 2.915 MHz
TL 1 779.532 MHz ndg 26.00 dB T 1 779.562 MHz -10,60 dBm ndg 26,00 dB
T2 i 784.438 MHz q factor 150.6 T2 i 784,478 MHz -10.42 dém q factor 156.2
L JU J - L JU J -

Middle Channel /

10MHz / Q

PSK

Middle Channel / 10MHz / 16QAM

&3 im iz
Ref Level 30.00 dém  OFfset 11.50 0B @ RBW 300 Wz Ref Laval 30.00 dBm  OFfset 11.50 0B & RBW 300 khz
o att 08 SWT Ims @ VBW 1MHz  Mode Swesp o At a0de SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100,100 SGL Count 1007100
(@ 19K Max [0 17 Max
CETEY] 19.08 dBm GHEY 19.00 aBim
1 784.6970 MHz " 779.6020 MHz
= FY umpTRTRE T TN g 26.00 dp) = by D 8 fhe 26.00 dp)
b st i A 26.00 ¢ . P e { R
- paad Buy A 9.790000000 MHZ| - b R bt 1 *’M”h“wl. 9.790000000 MHZ|
/ Q factor 80.2 ] Q factor | 79.6
I 1}
o ; 0 de: 4
3 " T
10 di o v -10 df “u
. L b it i P itk ”JW¢ o o
20 20 kb
a0d 30 df
J
dBm ! -40 dBm ¥
e NIRRT
50
60 d -60 o
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
M1 T 784.657 MHz 13.03 dBm nd down 3,78 Mz ML 1 779,602 Mz 19.09 dam nd down 3,78 Mz
T 1 777.128 MHz -8,73 dam nds 26,00 d& 1 1 TET.108 MKz -6.53 dBm nds 26,00 d&
T2 1 786,915 MHz -6.20 dém Q factor a0.2 T2 1 786,695 MHz -10.26 dém Q factor 79.6
L Il ) L L

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L Il

trum - um -
Ref Level 30.00 cBm  Offset 11,50 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.50 o & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
GHEY 15.6+ dBm [EEEY 17.38 dém
780.30200 MHZ] 781.1610 MHz
2 2
2 nds 26.00 dB =@ i L L 26.00 dB
10 I e O et B o AL 1.895000000 MHz - % e bl st Tl b, 0.690000000 MHz
f‘ Q factar \ 159.4f {i Q factar | 80.6
| \
] + T 0 da: J .
10 df rd l] 104 f "‘Al1
" i ) . 0 | b o
m yro e 0 I Ll Lo o
L e i, T s
a0 d f[
-40 dBm: fJ
i P i
-50 -50 M
60 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 780.302 MHz 15.64 dom nd@ down 4,895 MHz [ 1 781161 Mz 17.38 dem nd@ down 9,68 Mz
T 1 779.562 MHz -11.21 dam nds 26,00 d8 T 1 777205 MHz -7.35 dam nds 26,00 d8
T2 1 784.458 MHz -10.24 dBm q factor 159.4 T2 1 7B6.B05 MHz -9.12 dBm q factor 80.6

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-3 of 12



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.49 4.51 8.99 9.01 - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 451 - 8.99 - - - - -
TEL : 886-3-327-3456 Page Number : Ad-4 of 12

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

JU

m - m -
Ref Level 30.00 GBm  Offset 1150 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 100 kHz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 37+ Max
mi1] 17.11 dBm mi1] 15.75 dBm
= T aeen s A93504496 b = I ocen s s
- . :c By 495504496 MHZ Iee B . SE 5MHz
e T e o v o [ LTS RS | A e
i 7 ‘
| |
] 0 da | L
I 1 7 |
10 d f 10 d )
o o, f kN
e e o it . [ P
-0 AR T T
L
-a0d -30 df
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 782.35 MHz 17.11 dbm ML 1 7B1.8 MHz 15.75 dem
TL 1 779.76224 MHz 10.93 dBm Occ Bw 4.495504496 MHz T 1 779.74226 MHz 11.18 dBm Occ Bw 4.515484515 MHz
T2 i 784.25774 MHz 11.11 dém T2 i 784.25774 MHz 11.03 dém

)jd

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Il

- im 2
Ref Level 30.00 cBm  Offset 1150 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.50 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
EETEY 18.92 dBm [CETEY] 19.29 dBm
. M1 7843980 MHz - 11 784.4980 MHz
= %) PR " Lo T gt 8.991008991 MHZ] 2 [T WY ATRTEA KNI u«]l ety 9.010989011 MHZ,
10 df £ 1 10 df
1 T h
/
o ; be 0 d8: T T
d J | & [ I
10 -10
., AT
ot fit, g,
_ . T ) N o 1 ALY "
20 20 . J
a0 d f
J
-40 dBm: Tf
ittt
-50
60 df -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 784.398 MHz 18.92 dém [ 1 784.498 Mz 19.23 dem
T 1 777.5245 MHz 12,48 dBm 0cc Bw £,991008991 MHz T 1 F77.5045 MHz 11,60 dem 0cc Bw 9010989011 MHz
T2 1 786.5155 MHz 12.94 dbm T2 1 786.5155 MHz 10.50 dam
Il ) ) L
trum - um -
Ref Level 30.00 cBm  Offset 11,50 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.50 o & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 15.02 dBm mi1] 16.97 dem
" 781.78000 MHZ] 782.1400 MHZ
20 y s B +.515484515 MH, B 8.991008991 MH,
roe B 515484515 MHZ, oG Bt 95 991 MHZ,
10 T e \,W»mf At Ao, Pl mlr‘f’\;f‘uw'\‘”""!d""\‘ﬁ\"‘\. et "»IW
[ \
o J L
[
. / |
L
=0 iy res o \ Pafref ey
n AR A ! 4 A i
I el AR, el
“a0 d
40 dBmv
-50
-60 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 781.78 MHz 15.92 dém [ 1 7B2.14 MHz 16.97 dem
T 1 779.74235 MHz 8.98 dam oce Bw 4.5154B4515 MHZ T 1 T77.5245 MHZ 9.96 dBim oce Bw 8.991008991 MHz
T2 1 784.25774 MHz 9.69 dBm T2 1 7B6.5155 MHz 11.50 dBm

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrur

(%]

Sp! m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 dB Mode Auto FFT

SGL Count 100/100

Ref Level 30,00 dém  Offset 11.50 db

Mode 4uto FFT

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES Limit ¢heck PABS
20 dbipe—teupious bine ane | & pake e e - -
10 dem H 10 dém ‘HI
ode H 0 dBm f \
-10 dem — f l -10 dem —] T 1
-20 dBm f ] -20 dem !J l[
o | i an
SPURIOUS_LINE_ABS /l \ | SPURIOUS_LINE_ABS_ le '\
| N B
-40 dBm - \\.‘,‘ MJL\ - 40 dBm “L \ va
50 dBm [ — i“" -50 dBm Perod !
S0 A L-50.dR0
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 765.47552 MHz -60.55 dém -25.69 dB 763.000 MHzZ 775.000 MAz 6.250 kHz 770.50441 MAz -60.83 dbm -25.83 de
775.000 MHz 775.900 MHz 100.000 kHz 775.23781 MHz -48.07 dém -35.07 di 775.000 MHz 775.900 MHz 100.000 kHz 775.70355 MHz -48.43 dBm -35.43 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99395 MHz -52.85 dBm -39.85 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.98876 MHz -53.91 dbm -20.91 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.33666 MHz 22.26 dBm ~7.74 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 21.67 dBm -8.33 dB
788.000 MHz 788,100 MHz 30.000 kHz 78809995 MHz -53.25 dém -40.25 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.00554 MHz -53.46 dbm -40.46 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.17098 MHz -47.34 dBm -34.34 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.84650 MHz -39.57 dBm 26,57 dB
793.000 MHz 806.000 MHz 6.250 kHz 79360390 MHz -60.58 dém -25.58 d& 793.000 MHz B06.000 MHz 6.250 kHz 793.17532 MHz -60.14 dBm -25.14 dB
Y
Il j ) o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur

Sp! m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 dB Mode Auto FFT

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.50 di Mode Auta FFT

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES Limit ¢hack PA
20 dbipe—teuRIOUS }INE Ans DAKS 20 dblpe—FRURLOUS L INE ABS 2
10 dBm 10 dBm e w—y
0de {‘Mﬁ 0 dBm
-10 dBm — J ! -10 dem —
-20 dBm \ -20 dBm
, P
SPURIOUS_LINE_ABS ( | SPURIOUS_LINE_ABS
-40 dBm / S — -40 dBm
-50 dBm [ -50 dBm
S AR SG0.dam = : e
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,83816 MHz -59.87 dém -24.87 d& 763.000 MHzZ 775.000 MAz 6.250 kHz 760,20070 MHz -60.50 dbm -25.50 de
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -29.50 dém -16.50 d& 775.000 MHz 775.900 MHz 100.000 kHz 77582403 MHz -46.70 dBm -33.70 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99955 MHz -34.02 dBm -21.62 d& 775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -50.90 dBm -37.90 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.81319 MHz 8.92 dBm -21.08 d& 776.000 MHz 788.000 MHz 100.000 kHz 782,53946 MHz 8.60 dBm -21.40 dB
788.000 MHz 788,100 MHz 30.000 kHz 78805410 MHz -46.15 dBm -33.15 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01843 MHz -20.14 dbm -16.14 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.14161 MHz -40.71 dBm -27.71 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,10245 MHz ~54.42 dBm S11.42 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.04545 MHz -60.25 dém -25.25 d8 793.000 MHz B06.000 MHz 6.250 kHz 793.07143 MHz -56.08 dBm -21.08 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-6 of 12



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

oo
Spectrur
Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.50 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit ¢heck PABS
20 dbire—$BURIOUS | INE ARS DAKS 20 dbipre—$RURIOUS | INE ABS DA n
10 dBm: 10 dBém ‘f‘
0 de 0. dem ’%
-10 dBm — -10 dem — J’ ]
-20 dBm -20 dBm f |
SRURIGUS_LINE_ABS | SPURIGUS_LINE_aBS_ ] “\
-40 dBm g L -40 dBm i | \
50 dem [ fuoal B 50 dém il e
SdBm. Sl dem
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| 'start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 765.07992 MHz -60.55 dém -25.69 d& 763.000 MHz 775.000 MAz 6.250 kHz 763,16184 MHz -60.50 dbm -25.50 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -45.66 dBm -32.66 d& 775.000 MHz 775.900 MHz 100,000 kHz 775,48237 MHz -49.11 dbm -36.11 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.94840 MHz -53.17 dém -40.17 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -54.33 dBm -41.33 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.34865 MHz 20,42 dém -9.58 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,65135 MHz 21.65 dBm -9.35 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.06508 MHz -54.23 dBm -41.23 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.02995 MHz -53.15 dBm -40.15 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.33252 MHz -47.74 dBm -34.74 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.80734 MHz 41,40 dBm 28,40 db
793.000 MHz 806.000 MHz 6.250 kHz 802.87662 MHz -60.64 dém =25.64.d8 793.000 MHz 806.000 MHz 6.250 kHz 802.43506 MHz -60.57 dbm -25.57 dB
i J i N 7]
Date: 30.JAN.2024 19:44:40

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo
Spectrur Sp m
Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11,50 de Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES Limit Gheck PAES
20 dbipe—$RURLOUS LINE ABRS DAES 20 dbipe—$PURLOUS ) INE ABS DAEG
10 dem- 10 dém p—
e o
0de il N’W 0 dBm j ‘
-10 dBm — E } -10 dem — f I{
-20 dBm J/ \-m.\,\ -20 dBm ,,,»J L‘
SPURIDUS_LINE_ABS J‘ - | SPURIDUS_LINE_485 W i
-40 dBm J T -40 dBm
50 dem [ [T 50 dBm
el A0 HR: o P,
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[Start 763.0 MAz 7007 pts Stop 806.0 MHZ
P E Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.83816 MHz -60.54 dém -25.54 dg 763.000 MHz 775.000 MAz 6.250 kHz 760,86314 MHz -60.01 dbm -25.91 d
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -34.92 dBm -21.92 dg 775.000 MHz 775.900 MHz 100,000 kHz 775,89955 MHz -47.03 dbm -34.03 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.97887 MHz -38.14 dBm -25.14 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.95995 MHz -51.63 dBm -38.63 dB
776.000 MHz 786,000 MHz 100.000 kHz 781 54446 MHz 7.62 dBm -22.38 d8 776.000 MHz 788.000 MHz 100.000 kHz 782,34765 MHz 7.12 dBm -22.68 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.00005 MHz -46.53 dém -33.53 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.01324 MHz -32.78 dBm -19.78 de
788.100 MHz 793.000 MHz 100.000 kHz 788.17587 MHz -41.97 dém -28.97 dB 788.100 MHz 793.000 MHz 100,000 kHz 788,41084 MHz -28.20 dBm -15.20 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.33117 MHz -60.47 dém =25.47 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.00645 MHz -56.52 dbm -21.52 dBb
i ] [ | N )
AN.2024 19
TEL : 886-3-327-3456 Page Number 1 A4-7 of 12
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FG3D1840-01B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

o
Spectrur
Ref Level 30.00 dBm  Offset 11.50 d& Mode Auto FFT Ref Level 30.00 d8m  Offset 11.50 de Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit fheck PAES Limit Gheck PARS
20 dble—fRURIONS | INE ABS 1 BAKS 20 dbipe—$RURIONS | INE ABS DA
10 oBm I 10 dém F
0 dB H 0 dem ]%
-10 dam = -10 dem — ’ l
-20 dBm : !l -20 dem l l
SRURIGUS_LINE_ABS J \ | SPURIGUS_LINE_aBS_ i ¥
-40 dBm; — J -40 dBm ). LH
\
-50 dem [ o e - 50 dem ot i
£0.48m. ol
Start 763.0 MHz 7007 pts Stop 806.0 MHz | [ Start 763.0 MHz 7007 pts Stop B06.0 MHz
P Ei Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | AL
763.000 MHz 775,000 MHz 6.250 kHz 771,21778 MHz -60.57 dém -25.57 d& 763.000 MHz 775.000 Mz ©.250 khz 77350141 Mz 60,69 dBm 25,60 db
775.000 MHz 775,900 MHz 100,000 kHz 77589955 MHz -46.30 dBm -33.30 d& 775.000 MHz 775,900 MHz 100.000 kHz 77533671 MHz -45.26 dBm 36,26 dB
775,900 MHz 776.000 Mz 30.000 kHz 77563921 MHz =53,83 dbm —40.83 db 775.900 MHz 776.000 MHz 30.000 kHz 775.94141 MHz -54.19 dBm -41.19 dB
776.000 MHz 788.000 MHz 100.000 kHz 777,33666 MHz 20.47 dBm -9.53 db 776.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 20.06 dBm -9.94 d8
788,000 MHz 788,100 MHz 30.000 kHz 788.03621 MHz -53.98 dém -40.98 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.00005 MHz -54.01 dBm -41.01 d&
788.100 MHz 793.000 MHz 100,000 kHz 788,91014 MHz -47.81 dBm -34.81 dB 788,100 MH= 783.000 MH2 100,000 kHz 788.77797 MHz 42.94 B 2694 dB
793.000 MHz 508,000 MHz 5.250 kHz Z95.91558 MHz -60.52 dBm -25.62 dB 793.000 MHz 806.000 MHz 6.250 kHz 79300649 MHz -60.37 dBrm -25.37 dB
i ' - I u
Date: 30.JAN.2024 19:55:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo
Spectrur Sp m
Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11,50 de Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Fheck PAES Limit Gheck PABS
20 dbipe—$RURLOUS LINE ABRS DAES 20 dbipe—$PURLOUS ) INE ABS DAEG
10 dem- 10 dém
T [
0de 0 dBm f AlL
10 dem — JI } -10 dBm — ﬁ l
-20 dBm ’ \ -20 dBm } ‘\
SPURIDUS_LINE_ABS | SPURIDUS_LINE_485 [ K
™ Pl 1]
-40 dBm / -40 dBm
50 dem [ H\T“‘““‘“ 50 dBm
A0.dE, L0 dem.
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 768.0 MHz 7007 pts Stop 806.0 MHz
i Spurious Emissions
Range tow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 766.71029 MHz -60.85 dém -25.85 dg 763.000 MHz 775.000 MAz 6.250 kHz 767,23776 MHz -60.83 dbm -25.83 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -38.87 dBm -25.87 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,83212 MHz -48.33 dBm -35.33 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99456 MHz -43.16 dBm -30.16 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.98686 MHz -52.62 dBm -39.62 dB
776.000 MHz 788,000 MHz 100.000 kHz 780.57343 MHz 6.55 dBm -23.35 dB 776.000 MHz 788.000 MHz 100.000 kHz 782,62338 MHz 6.05 dBm -23.95 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.00714 MHz -409.33 dBm -36.33 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.06309 MHz -37.46 dbm -24.46 dB
788.100 MHz 793.000 MHz 100.000 kHz 78819056 MHz -44.36 dBm -31.36 dB 788,100 MHz 793.000 MHz 100.000 kHz 788,10245 MHz 32,46 dbm 219,46 dB
793.000 MHz 806.000 MHz 6.250 kHz 603.60390 MHz -60.55 dem ~25.55 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -58.71 dbm -23.71 dB
i ] [ | N )
AN.2024 19:
TEL : 886-3-327-3456 Page Number 1 A4-8 of 12



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FG3D1840-01B

LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

Spe

Ref Level 30.00 d&m  Offset 11,50 d& Mode Auto FFT Ref Level 30.00 dBm  Offset 11.50 dB Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck PARS
20 dbjfe _SPURIOUS | INE_ABS paBS 20 dblite _BURIOUS | INE_ABS paks
10 dem 10 demr
T P b,
0 dem J‘N I 0 dem ]W st
-10 dém , ‘i -10 dBm J ‘[
dB !
20 JJ T -20 dBm f ‘\
An ane. i e A an
SPURIOUS_LINE_ABS v ) SPURIOUS_LINE_ABS T
-40 dBrv / -40 dBm '/
50 dBm ‘ k‘w\-.... 50 dBm |
60 4| [ SE0.Bm
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.51009 MHz -60.27 dBm -25.27 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.02298 MHz -60.57 dBm -25.57 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -33.63 dBm -20.63 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -36.86 dBm -23.86 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97617 MHz -37.72 dBm -24.72 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -41.49 dBm -28.49 dB
776,000 MHz 788.000 MHz 100.000 kHz 784.32567 MHz 5.75 dBm -24,25 dB 776,000 MHz 788.000 MHz 100.000 kHz 781.16084 MHz 4,48 dBm -25.52 dB
788.000 MHz 786.100 MHz 30.000 kHz 766.05440 MHz -32.55 dBm -19.55 dB 768.000 MHz 788.100 MHz 30.000 kHz 786.09995 MHz -34.86 dBm -21.86 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.18077 MHz -26.91 dBm -13.01 dB 788,100 MHz 793.000 MHz 100.000 kHz 786.81224 MHz -30.53 dBm -17.53 dB
793,000 MHz 806.000 MHz 6,250 kHz 793.07143 MHz -46.41 dBm -11.41 dB 793,000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -49.23 dBm -14.23 d&
— _— — —_—
\ ) ) w ( "

LTE Band 13 / 10MHz / 64QAM

N/A

Band Edge / Full RB

Spectrum

Ref Level 30,00 dém Offset 11,50 dB
SGL Count 100/100

Mode Auto FFT

@1 AvgPr
Limit Qheck PARS

20 dbifte _SDURIOLS | INE_ARS pabs
10 dem

dBm: A
-10 dBm |[ ‘[
20 dBy J I\
SPURIOUS_LINE_A8S ] Mﬂ
40 dem = I
-50 dBm ‘ /]
Start 763.0 MHz 7007 pts

o)
Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 772.94406 MHz -60.81 dBm -25.81 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -43.52 dBm -30.52 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96319 MHz -46.98 dBm -33.98 dB
776,000 MHz 788.000 MHz 100.000 kHz 781.96404 MHz 3.63 dBm -26.37 dB
788.000 MHz 788.100 MHz 30.000 kHz 766.04590 MHz -40.73 dBm -27.73 dB
788,100 MHz 793.000 MHz 100.000 kHz 786.75839 MHz -35.99 dBm -22.99 dB
793,000 MHz 806.000 MHz 6,250 kHz 703.05844 MHz -53.77 dBm -18.77 dB
— LT
L JL )
D 30.JAN.2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D1840-01B

Conducted Spurious Emission

LTE Band 13/ 5MHz
Lowest Channel / QPSK Middle Channel / QPSK
L = ||| spectt
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PAR
10 adH’\P sPURIOUS. INE_ABS PABS 10 Aé;\_»- sPURIOUS INE_ABS
S_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm
30 dB -30 dBm
40 dBm -40 dBm
. B e il | DU ' B i P
Ss0d rastrt - Ve’
50 dBm 50 dBm
. »
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 629.33414 MHz -58.11 dBm —45.11 dB 30,000 MHz 763.000 MHz 100.000 kHz 603.02070 MHz -58.00 dBm -45.00 dB
806.000 MHz 1.000 GHz 100.000 kHz 950.56661 MHz -57.46 dbm -44.46 dB 806.000 MHz 1,000 GHz 100.000 kHz 504.26068 MHz -57.21 dBm -44.21 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -44.82 dBm -31.82 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -45,01 dBm -32.01 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.92086 GHz -42,43 dBm -29.43 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.93086 GHz -42.38 dBm -20.38 di
( ) J - ( I ] >
30.JAN.202 46:44 30.JAN. 202 55
Highest Channel / QPSK
Spectrum BVI"
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 1004100
(@1 fvgPwr
Limit Llhm,k pafs
ine _$PURIOUS LINE_ABS PAES
-10 4P
| SPURIOUS_LINE_ABS_
-20 der
-30 des
-40 dB
1 [ P e S
-50 des s
-70 des
-80 de
-90 de
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
20.000 MHz 763,000 MHz 100.000 kHz 609,.10469 MHz -58.14 dBm -45.14 dB
806.000 MHz 1,000 GHz 100.000 kHz 981.79280 MHz -57.45 dBm -44.45 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -44.07 deém -31.07 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.94686 GHz -42.35 dBm -29.35 dB
J1 ] [ ) wa
Date: 54:04
TEL : 886-3-327-3456 Page Number 1 A4-10 of 12
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3D1840-01B

LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum u@?
Ref Level 0.00 dém Offset 11.50 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit lihm.k PAES
ne _$PURIOUS_|INE_ABS PABS
10 ddRE
| SPURIOUS_LINE_ABS_
-20 den
-30 dBm
=40 dBrr
. e BT
50 de oot
-70 d&
-80 dB
90 de
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 733.60866 MHz -57.94 dBm -44.94 dB
806.000 MHz 1.000 GHz 100.000 kHz 808.44864 MHz -57.52 dBm -44.52 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -44.49 dBm -31.49 db
3.000 GH2 8.000 GHz 1.000 MH2 6.98535 GH2 -42.45 dBm -29.45 dB
Date: 31.JAN.2024 13:41:49
TEL : 886-3-327-3456 Page Number : A4-11 of 12
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0000
40 Normal Voltage 0.0033
30 Normal Voltage 0.0125
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0000
0 Normal Voltage 0.0019
-10 Normal Voltage 0.0111 PASS
-20 Normal Voltage 0.0141
-30 Normal Voltage 0.0178
20 Maximum Voltage 0.0147
20 Normal Voltage 0.0000
20 Battery End Point 0.0100
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number




saranas. FCC RADIO TEST REPORT Report No. : FG3D1840-01B
LTE Band 14
Peak-to-Average Ratio
Mode LTE Band 14 / 5MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.41 5.59 6.17 . PASS
Mode LTE Band 14 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.49 5.54 6.03 . PASS
TEL : 886-3-327-3456 Page Number : A5-1 of 24

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 14 / 5MHz / QPSK

LTE Band 14 / 5MHz / 16QAM

Middle Channel / Full RB

Spectrur L2 Spectrur -
Ref Lavel 30.00 dam  Offset 11.60 08 Ref Level 30.00 dém  Offset 11.60 08
p= At 30 d8  AQT 2ms & RBW 5 MHZ p= At 30d8  AQT 2 ms & RBW 5 MHzZ
[0 155 view (0155 view
o = ==
o o k
N
0.01 0.01 ‘\ e
\ |

1€ ] : 1€ fra 1

s i3 }

j 1

| !
1E v - 1E i -

\ I
i€ i i€ }l
F 793.0 MHz Mean Pwr + 20.00 dB FF 793.0 MHz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 130000 c v C ive Distribution Function Samples: 130000
Mean | Peak | crest | 100 | 195 | _oa9s | 0019 | Mean | Peak | crest | 0% | 10p | _oa9s | ooiee |
Trace 1 [ 22.06 dém | 27.75 dam +.80 db 2.43 db 3,60 db +.41 db .67 db Trace 1 [ 21.55d8m | 27.72dém | 6.17 db 2.90 db +.75 db 5,50 db 5,97 db
W CRCRREE | ]

LTE Band 14 / 5MHz / 64QAM

N/A

Middle Channel / Full RB

Spectrur L2
Ref Level 30.00 dom  Offset 1150 28

fe_att 30ds  AQT 2ms & RBW 5 MHZ
@155 visw

F 793.0 MHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 100 | 195 | _oa9s | 0019 |
Trace 1 [ 20.53 dém | 27.65 dam 7.11 db 3.16 db 5.10 db 6.17 de. 6.78 db
W

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A5-2 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Middle Channel / Full RB

Spectrum . 2 Spectrum & 2
Ref Level 30.00 cém  Offset 1150 db Ref Level 30.00 cém  Offset 1150 db
o art a0ds aQr 2ms ® RBW 10 MHz o art a0ds aQr 2ms ® RBW 10 MHz
(@153 view (@153 view
o — -
\ &
001 001 kY
Y b
i i
1E- 1E- :
i i
\ \
E-04- 4 E-04- |
1E4 | 1E4 1
lcF 793.0 mHz Mean Pwr + 20.00 dB lcF 793.0 mHz Mean Pwr + 20,00 db.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10% 1 1% | 0% | 0.01% | Mean | Peak | Crest | 10% 1 1% 1 0.1% | 0.01% |
Trace 1 [ 2276 dbm  £7.73 dbm 4.97 da 2.52 di 4.00 db .43 db .72 db Trace 1 [ 2167 dbm 27,59 cbm 6.22 di 3.04 dB 4.81d8 5.54 di 5.86 di
| CERREEE e Wy we
Spectrum | K2
Ref Level 30.00 cém  Offset 1150 db
p=_Art 30ds  AQT 2 ms & RBW 10 MHz
(@153 view
= '}‘"‘«-_\
o =
0.01 =
1E-
A
Y
E-04- 3
3
1E- ‘!
lcF 793.0 mHz Mean Pwr + 20.00 dB
Con y Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10% 1 1% | 0% | 0.01% |
Trace 1 [ 2072 dbm  27.61 cbm 5.89 di 3.22 dB 5.07 db 6.03 db 6.52 db
| CERREEE e

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

26dB Bandwidth

LTE Band 14 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.90 4.93 9.86 9.76 - - - -

Mode LTE Band 14 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.89 - 9.81 - - - - -

Page Number : Ab-4 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 14

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1150 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 100 kHz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.26 dBm mi1] 15.67 dBm
= X " P eon = '} e on ag
ol N o 26.00 ¢ ] n ) 26.00 ¢
o AP A o Wt N ATty 4.905000000 MHz - i R AL e Tad "‘*r\»'\ma‘\m‘uﬂv g, 1.935000000 MHZ|
q factor ‘l 161.3 ] q factor \ 161.0
] L 0 da + |
b ] \i‘_
10 df ‘]| -10 df .H 7
P Ml -20 F v
] e A T L LTS WU CTR,
-a0d -30 o
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 781.102 MHz 17.26 dbm ndB down 3,508 MHz ML 1 754,295 MHz 15.67 dem ndB down 3,535 MHz
TL 1 780.542 MHz -7.93 dém ndg 26.00 dB T 1 790.542 MHz 3,95 dBm ndg 26.00 B
T2 i 785.448 MHz -8.52 dbm q factor 161.3 T2 i 795478 MHz -10.56 dém q factor 161.0
JU - JU

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

- im 2
Ref Level 30.00 cBm  Offset 1150 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.50 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 19.00 dBrm mi1] 17.79 dem
796.2170 MHz, M1 789.4840 MHZ,
20 20
T TR R 1nﬂ‘._,,(,\hqg5,,r¢i“w,“ 26.00 dB AP - VI g 26.00 dB
10 )‘l a B 9.870000000 MHZ| 10 A bt A Vg\f urkspasaty 9.770000000 MHZ|
7 Q factor 80.7 Q factor 1 80.8
\
] F h‘_ 0 da o
il
10 df MJI H =10 di IJ
A ok
VLTS [ sk PN g, et S NN
o e 2y e
-an d a0 d
40 dBm -40 dBm:
50 -50
-60 df -60 di
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 796.217 MHz 19.00 dém nd@ down 9.87 MHz [ 1 789,454 Mz 17.79 dem nd@ down 8,77 Wiz
T 1 788,105 MHz -9.01 d8m nds 26,00 d8 T 1 7BE.145 MHZ -10,58 dem nd8 26,00 d8
T2 1 787.875 MHz -6.53 dbm q factor 80.7 T2 1 797.915 MHz -4.00 dam q factor 80.8
L Il ) L

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

trum - um -
Ref Level 30.00 cBm  Offset 11,50 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.50 o & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.88 dBm Mi[1] 16.09 dBm
. . 791.07200 MHZ] - i 789.1240 MHz,
nds 26.00 dB I . ndn 26.00 dB
- 2 TR O VY W e Y +.895000000 MHz - AT AL L A LA, 9.810000000 MH]
] Q factor \ 161.6 Q factor 80.4]
o r | 0 de:
J N
10 df - \,l -10d r
f A i R # o A
R VIR LANLLTOR L “ ol (Gl
-40 dem
50 50
60 d -60 d
GF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 791.072 MHz 14.88 dom nd@ down 4,895 MHz [ 1 789.124 Mz 16.09 dam nd@ down 961 Mz
T 1 790.542 MHz -10.82 dam nds 26,00 d8 T 1 7BE.DES MHz -14,29 dam nds 26,00 d8
T2 1 705,438 MHz -11.34 dém q factor 1616 T2 1 797,895 MHz -10.08 dém q factor 80.4
L Il J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

Occupied Bandwidth

Mode LTE Band 14 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.50 4.50 9.03 9.03 - - - -
Mode LTE Band 14 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 4.49 - 9.05 - - - - -
TEL : 886-3-327-3456 Page Number : A5-6 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 14

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

=

m
Ref Level 30.00 GBm  Offset 1150 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 100 kHz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.02 dBm mi1] 15.50 dBm
2 793.67900 MHz - 794.53900 MHz
— L +.505494505 MHz B +.505494505 MHz
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CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value Function Function Result | Type | Ref | Tre | X-value I ¥-value Function Function Result |
ML T 793.875 MHz 16.02 dbm ML 1 754,335 MHz 15.59 dem
TL 1 790.75225 MHz 11.27 dém Occ Bw 4.505494505 MHz T 1 790.74226 MHz 10.78 dBm Occ Bw 4.505494505 MHz
T2 i 795.25774 MHz 11.62 dém T2 i 795.24775 MHz 11.89 dém
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Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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Ref Level 30.00 cBm  Offset 1150 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.50 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
CEEVI 19.59 dBm EETE 1914 dBm
20 . 796.3170 MHZ| 20 ! 795.4780 MHz|
N PP Sy O O 9.030969031 MHz FPTSTI FEVRTN T ) ; 9.030969031 MHz
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CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 786.317 MHz 19.59 dém [ 1 795.478 Mz 19.14 dem
T 1 788.4845 MHz 13,08 dBm 0cc Bw 9.030969031 MHz T 1 7BE,4845 MHZ 11,21 dem 0cc Bw 9.030969031 MHz
T2 1 797.5158 MHz 12.75 dbm T2 1 797.5155 MHz 11.61 dom
] L

l )|

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM
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Ref Level 30.00 cBm  Offset 11,50 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.50 o & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 13.87 dBm Mi[1] 17.62 dBm
=0 " 4 495504496 W13 = 1 8 ) 050940031 Mt
w 495504496 MHZ, oo By 9.050949051 MHZ]
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CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 793.798 MHz 14.87 dom [ 1 783,02 MHz 17.62 dem
T 1 790.76224 MHz .84 dam oce Bw 4,495504496 MHZ T 1 TBE.4B4S MHZ 11,13 dam oce Bw 9.050949051 MHz
T2 1 795.25774 MHz 8.63 dBm T2 1 707.5355 MHz 8.62 dBm
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